Test Report No.: 64.190.22.1296.01-00

Dated: 2022-04-29



Applicant:	Guangzhou Musen Furniture Co.,LTD		
Address:	Floor 16th, Xingguang yinjing Building, No.117, Shuiyin Road, Guangzhou, China		
Sample Submission:	The samples were submitted by applicant and identified.		
Product Name:	Foldable egg chair		
Order No.:			
Identification/Style No.:	JF101		
Manufacturer:			
Country of Origin:			
Buyer:			
Export to:			
Receipt Date of Sample:	2021-09-28		
Date of Testing:	From 2021-09-29 to 2021-11-25		
Test Result:	Refer to the data listed in following pages		
Test Specification(s) or Tes	<u>Conclusions</u>		
1. UV aging test of clie A, Cycle No. 1, 1250	nt's specification according to EN ISO 4892-3:2016, Method H		
Hardline Laboratory			
TÜV SÜD Certification and T	esting (China) Co., Ltd. Guangzhou Branch Testing Center		
Tested By:	Reviewed By:		
Tap Name her	e. Tap Name here.		
Test Engineer	Project Manager		

Note: (1) "General Terms & Conditions" applied. For full version, please visit: http://www.tuv-sud.cn/cn-scn/terms-and-conditions
2) Any use for advertising purposes must be granted in writing. This technical report may only be quoted in full. This report is the result of a single examination of the object in question and is not generally applicable evaluation of the quality of other products in regular production. For further details, please see testing and certification regulation, chapter A-3.4. 3) The conclusion of test result was drawn according to corresponding regulation or standard method and/ or client's requirement

Laboratory: TÜV SÜD Testing Center, No. 63 Chuangqi Road, Shilou Town, Panyu Distric, Guangzhou, P.R. China Telephone: +86 020 3832 0668 Telefax: +86 020 3832 0478 http://www.tuv-sud.cn

TÜV SÜD Certification and Testing (China) Co., Ltd. Guangzhou Branch 5F, Communication Building, 163 Pingyun Rd, Huangpu West Ave. Page 1 of 3

Test Report No.: 64.190.22.1296.01-00

Dated: 2022-04-29



Description of the test subject:

	_	,	
1	Product Description	Foldable egg chair	
2	Dimensions / Weight	H x W x D (mm): 1958 x 1022 x 1180 Weight (kg): 27.0	
3	Intended use	Outdoor use	
Front view		Side view	
Part 1		Part 2	
0.9[])	7123456789[[1]23456789[[[1]23456789[[[1]23456789[[[1]23456789[[6789[[] 234\$6789[[] 234\$6789[[] 234\$6789[[] 234\$678	

Test Report No.: 64.190.22.1296.01-00

Dated: 2022-04-29



Test Results:

1. EN ISO 4892-3:2016 & ISO 105-A02:1993/Cor.2:2005

UV aging test conditions:

Exposure cycle: EN ISO 4892-3:2016, Cycle 1

Lamp type: UVA-340

Irradiance: 0.76W/(m²•nm)

8h UV at (60±3)°C Black-panel temperature

4h Condensation at (50±3)°C Black-panel temperature

Test period: 1250 h

Part	Test period	Grey Scale
1	1250H	3-4
2	1250H	3-4





Remark:

1. The test data is extracted from report 64.190.21.1811.01-00 issued on 2021-11-30, and only the information of applicant and address were modified.

-End of Test Report-